
 
 

 

 

 

 
 TEST REPORT  

 Report No.  : PN:HL:3490000401 DATE : 14-02-2012 
 

 JOE No. : 1249800096 Page -1 of 3 Control No.:3495000325 

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at 
http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to terms and conditions for electronic documents at  www.sgs.com/terms_e-
document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained 
hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this 
document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in 

full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be 
prosecuted to the fullest extent of the law.Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 15 days 
only. This document cannot be reproduced except in full, without prior approval of the Company. 

Consumer Testing Services Laboratory, Gat No. : 624/2, Kuruli, Chakan, Taluka – Khed, Pune-410501, Maharashtra, India, Phone: +91 2135 615300, Fax:  +91 2135 615333 

         SGS India Pvt. Ltd Regd. & Corp. Off: SGS House, 4B, A.S. Marg, Vikhroli (West), Mumbai-400083. t: (022) 25798421 to 28 f: (022) 25798431 to 25798435                   www.sgs.com 

 

 AVIGLOBAL PLAST PRIVATE LIMITED 
 SURVEY NO. : 266/4, 5, 6; 269/4; 268/1, COASTAL HIGHWAY, VILLAGE DUNETHA, 
 DAMAN-396210 
 INDIA 

 CONTACT PERSON   : Mr. PRASHANT MALAWE 

 
 THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :  

 SAMPLE DESCRIPTION PVC RIGID FILM 

 STANDARD 1895/2005/EC (WITH REFERENCE TO EN 15136) 

 SAMPLE RECD ON  01/02/2012 TESTING PERIOD : 01/02/2012  to 13/02/2012 

 TEST(S) REQUESTED SPECIFIC MIGRATION OF BADGE, BADGE DERIVATIVES, BFDGE, NOGE IN WATER 

 

      Result Summary :  

  Test Requested Conclusion 

  1. European Commission Regulation 

1895/2005/EC (As per Client’s Request) 

-- 

  Epoxy Coating – Specific Migration of 
BADGE, BADGE Derivatives, BFDGE and 
NOGE 

PASS  

 
_____________________________________________________________________________________________________________ 
  
Per Pro SGS India Private Ltd 

 
_______________________ 

AMIT KULKARNI 

(Manager-Chemical HL) 
Authorized Signatory 

Email your Test Report Related Enquiries at Feedback.HLT@sgs.com 
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Test Results : 
 

European Commission Regulation 1895/2005/EC 
 
Epoxy Coating – Specific Migration of BADGE, BADGE Derivatives, BFDGE and NOGE 
 
Method : Sample preparation in Distilled water at 40°C for 24 hours with reference to EN 15136:2006 followed by analysis 

using Liquid Chromatography – Mass Spectrometry (LC-MS). 
 

Test Item 

Result 

(mg/kg) 
Reporting Limit 

(mg/kg) 

Permissible 

Limit (mg/kg) 
1  

Bisphenol A diglycidyl ether (BADGE) 

ND 0.6 9 (total) 
Bisphenol A bis(2,3-dihydroxypropyl) 
ether (BADGE.H2O) 

Bisphenol A bis(2,3-dihydroxypropyl) 
ether (BADGE.2H2O) 

Bisphenol A (3-chloro-2-
hydroxypropyl)  glycidyl ether 
(BADGE.HCl) 

ND 0.6 1 (total) 
Bisphenol A (3-choloro-2-
hydroxypropyl)-(2,3-dihydroxypropyl) 
ether (BADGE.H2O.HCl) 

Bisphenol A bis(3-Chloro-2-
hydroxypropyl) ether (BADGE.2HCl) 

Bis(4-glycidyloxyphenyl)methane 
(BFDGE) 

ND 0.2 Prohibited 

Novolac glycidyl ether (NOGE) ND 0.2 Prohibited 

Comment PASS  -- -- 

 
Sample Description : 

1. Transparent Plastic  
 
 
 Note : 1. mg/kg = milligram per kilogram of foodstuff in contact with 
     2. ND = Not Detected 
 

Remark  :   
1. Test condition & simulant were specified by client. 
2. Above Test Parameters has been Subcontracted to SGS-Hong Kong Lab 
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Sample Photo: 
 

 

 
___________________________________________________________________________________________________ 

****End of Report**** 
 

Per Pro SGS India Private Ltd 

 
_______________________ 

AMIT KULKARNI 

(Manager-Chemical HL) 
Authorized Signatory 

Email your Test Report Related Enquiries at Feedback.HLT@sgs.com 

 


